
PART # DESCRIPTION  2022 List 
Price 

Discount 
Schedule Lead Time

AP Repair Kits BOM for Kits listed after price pages
546-1400-41-0 AP Pump End Level 3 Kit 3,368.00$      F 2 to 5 days

546-1400-00-0 AP Spares Kit - Replaced with 546-1400-11-0 NLA F 2 to 5 days

546-1400-11-0 AP Pump Level 1 Repair Kit 180.00$         F 2 to 5 days

546-1400-12-0 AP Pump Level 2 Repair Kit 448.00$         F 2 to 5 days

546-1400-13-0 AP Pump End Level 1 Kit 186.00$         F 2 to 5 days

546-1400-14-0 AP Pump End Level 2 Kit Contact Hale F 2 to 5 days

529-0130-00-0 AP/APS Anode Replacment Kit 134.00$         F 2 to 5 days

Impeller Assembly Part Numbers - Not available on AP pumps
Common Replacement Parts
501-2980-00-0 AP Body - Opposite Engine w/clearance ring 1,702.00$      F 2 to 5 days

501-2980-01-0 AP Body - Engine w/clearance ring 1,582.00$      F 2 to 5 days

502-0162-00-0-50 AP Pump Head w/clearance ring assy (002-0210-02-0) 660.00$         F 2 to 5 days

016-0940-00-0 AP Impeller Opposite Engine (CCW) 2,718.00$      F 2 to 5 days

016-0950-00-0 AP Impeller Engine (CW) 1,804.00$      F 2 to 5 days

044-0841-00-0 AP Drive Unit Cover 52.00$           F 2 to 5 days

321-0150-05-0 AP Clearance Ring 152.00$         F 2 to 5 days

110-7040-00-0 ZS-274 Impeller Nut 58.00$           F 2 to 5 days

007-3700-00-0 AP Cooling Tube 84.00$           F 2 to 5 days

037-1161-00-0 40FW Drive Shaft 408.00$         F 2 to 5 days

250-0207-00-0 207K Bearing 44.00$           F 2 to 5 days

250-0306-20-0 306M Bearing 136.00$         F 2 to 5 days

250-0208-20-0 208M Bearing 122.00$         F 2 to 5 days

296-2210-00-0 60R-296 Oil Seal 44.00$           F 2 to 5 days

296-5023-00-0 Mechanical seal only 152.00$         F Contact Hale

Lead Time Disclaimer: The lead time and stock level shown on our website is only a best estimate as of the date of inquiry. 
Buyer understands that several factors including but not limited to production schedules, machine maintenance, holidays, 
material sourcing, and other factors may impact the schedule ship date. The Hale order acknowledgement will reflect a 
more accurate estimated ship date. The Buyer should let Hale know of any special needs at the time the order is placed.
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546-1400-11-0 AP Pump Level 1 Repair Kit Qty per Kit 529-0130-00-0 AP/APS Anode Replacment Kit Qty per Kit

018-8040-00-0 40T-104 STUD PLD,SEE L,170 4 029-0110-00-0 ANODE, ALUMINUM ALLOY 4
029-0600-00-0 WIPES ALCOHOL 2 082-0410-00-0 BUSHING-1/2 X 3/8 NPT STEEL 2
029-0610-00-0 PAC-EASE 2cc TUBE 1
040-1700-00-0 O-RING PUMP HEAD 1 546-1400-13-0 APM Pump End Level 1 Kit Qty per Kit
040-8230-00-0 O-RING, 80MM I.D. X 3MM THICK 1 040-1700-00-0 O-RING PUMP HEAD 1
046-0050-00-0 GASKET, 115 FLG 4 BOLT SQ 46DW 115 1 040-8230-00-0 O-RING, 80MM I.D. X 3MM THICK 1
046-0440-00-0 GASKET HP-W323 1 046-0050-00-0 GASKET, 115 FLG 4 BOLT SQ 46DW 115 1
046-5270-01-0 GASKET D UCBP 1 046-0440-00-0 GASKET HP-W323 1
046-6271-00-0 AP BRG COVER GASKET 1 046-5270-01-0 GASKET D UCBP 1
064-5070-01-0 PIN-5/32 X 2 LONG SST COTTER 1 046-6510-00-0 4DFS FLYWHEEL ADPTR GASKET 1
101-2850-03-0 MECHANICAL SEAL REPL INSTR 1 064-5070-01-0 PIN-5/32 X 2 LONG SST COTTER 1
110-1800-02-0 NUT, FINISHED 7/16-14 G8Z 4 101-2850-03-0 MECHANICAL SEAL REPL INSTR 1
296-2210-00-0 60R-296 OIL SEAL 1 296-2220-00-0 SEAL OIL PIR-296R 1
296-2610-00-0 MG PUMP SHAFT OIL SEAL (CR) 1 296-2610-00-0 MG PUMP SHAFT OIL SEAL (CR) 1
296-5023-00-0 4D MECH. SEAL ASSY 1 296-5023-00-0 4D MECH. SEAL ASSY 1

546-1400-12-0 AP Pump Level 2 Repair Kit Qty per Kit 546-1400-14-0 APM Pump End Level 2 Kit Qty per Kit
017-0300-00-0 SSA-95XD KEY 1 017-0581-00-0 MG IMPELLER KEY 1
017-0581-00-0 MG IMPELLER KEY 1 017-0590-00-0 KEY DRIVE 40FW 1
017-0590-00-0 KEY DRIVE 40FW 1 018-1404-02-0 CSW HH 5/16-18 X 0.50 G5Z SALES - USE 018-1 12
018-1404-02-0 CSW HH 5/16-18 X 0.50 G5Z SALES - USE 018-1 12 018-1810-02-0 SCREW-7/16-14 X 1 ZINC PLATED SALES - USE 0 2
018-1810-02-0 SCREW-7/16-14 X 1 ZINC PLATED SALES - USE 0 2 018-1812-12-0 CSW HH 7/16-14 x 1.25 SS 12
018-1812-12-0 CSW HH 7/16-14 x 1.25 SS 12 018-2004-66-0 SCREW, SET HH 1/2-13 X 0.50 CO NE NYLOCK 1
018-2004-66-0 SCREW, SET HH 1/2-13 X 0.50 CO NE NYLOCK 1 018-8040-00-0 40T-104 STUD PLD,SEE L,170 4
077-2810-00-0 79S281 RETAINING RING 1 110-1800-02-0 NUT, FINISHED 7/16-14 G8Z 4
110-7040-00-0 ZS-274 NUT-IMPELLER 1 110-7040-00-0 ZS-274 NUT-IMPELLER 1
250-0207-00-0 BEARING 207K 2 250-0207-00-0 BEARING 207K 2
250-0208-20-0 208M BEARING 1 250-0208-20-0 208M BEARING 1
250-0306-20-0 306W BEARING 1 250-0306-20-0 306W BEARING 1
546-1400-11-0 AP PMP LVL 1 RPR KT,3YR SPARES 1 546-1400-13-0 APM PUMP LVL 1 BASIC RPAIR KIT 1

502-0162-00-0-50 AP Head replacement kit Qty per Kit 546-1400-41-0 APM Pump End Level 3 Kit Qty per Kit
002-0210-02-0 M PUMP HEAD,INSPECTION REQ'D 1 007-3700-00-0 AP COOLING TUBE 1
018-8040-00-0 40T-104 STUD PLD,SEE L,170 4 016-0950-00-0 AP IMPELLER(ENG ROT & CW ROT) 1
110-1800-02-0 NUT, FINISHED 7/16-14 G8Z 4 031-0851-00-0 GEAR DRIVE40FC8 1
040-8230-00-0 O-RING, 80MM I.D. X 3MM THICK 1 031-1760-00-0 AP50-37 PUMP GEAR 20T 1
321-0150-05-0 AP CLEARANCE RING 1 037-0481-00-0 30FS DRIVE SHAFT (FORD 104) 1

037-1750-01-0 AP50-37 STAINLESS PUMP SHAFT 1
501-2980-00-0 AP Opposite Engine Boy Qty per Kit 082-0203-02-0 ELBOW - 1/4 MNPT X 3/8 CPRSN 2

001-0750-00-0 AP (OE) Pump Body - Cast Iron 1 082-0318-02-0 ELBOW 3/8 CPRSN UNION 1
321-0150-05-0 AP CLEARANCE RING 1 082-0422-03-0 COOLER FTG 1/2 NPT X 3/8 CPRSN 1

082-3071-02-0 TEE 3/8 CPRSN UNION 1
501-2980-01-0 AP Engine Boy Qty per Kit 321-0150-05-0 AP CLEARANCE RING 2

001-0760-00-0 AP (E) Pump Body - Cast Iron 1 340-1530-00-0 BRAIDED HOSE ASSY 22" LG SALES - USE 340-15 1
321-0150-05-0 AP CLEARANCE RING 1 340-1540-00-0 BRAIDED HOSE ASSY 14-1/2" LG SALES - USE 34 1

546-1400-14-0 APM PUMP LEVEL 2 INTRMEDIA KIT 1

AP Repair Kits
Booster Pumps Pump Ends
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